KTEARICCDHATZ R BHRAICRD +ICHERBRL TEE W,

Before beginning assembly, please read these instructions thoroughly!

22E—KRFYAIyyaveyh (DRXE) | i
2-Speed Trans Mission Set (for DRX) INSTRUCTION SHEET

\ No.TRW158 )

BEWLEITHONESZEWEY, SEARNICCOIIRGHAE S F Y NOREGHAZEZEE THEFEAL EE L
Thank you forpurchasing this product. Beforeinstallation, please carefully read and follow the instructions on this sheet
in conjunction with the instruction manual of your kit

OHE I N T\ 57 AU s O, [V \
Symbols used throughout the Must be purchased r\ri;acethfd}iér[\ection. p9=a] Assembleinthe specified -Jﬁ\-:,re:o.scme diagram.

instruction sheet, comprise: separately! order.

JLREERITEST %,
[

?g 3x10mm UER Apply rubber cement.
3x10mm A%

3x10mm TPEX
TP Screw

ﬂ\\\\\\\\\\\\\\\\\\w- ————————————————— 4

*v MIE
kit included

v hMIE
kit included

Fv MEE
kit included
#7mm
_— approx.7mm
—]

g
e
{ N

=l

]

kit included

[
[l m LT

()

TRW158-T02



3x12mm Y EX
F/H Screw

90mm

L Py

ot
=

97mm

*v MIB
kit included

3x12mm 3x12mm
4 4 N v IR
kit included

A1) 5x7x0.3mm < L\

im

OT —

125x10x0.5mm T ¥ —

Washer

,,,,,,,,,,,,,,, . ®)
aht2,

®7x11x0.5mm T v v — The position of the gear is matched by using a. @

Washer
@ 777777777777777 3

3x16mm Fv v TEX
Cap Screw

5x10x4mm X7 >4
Ball Bearing

-

/

§ 9




|
|
|
|
|
|
|
|
|
|
1

Fv MIB
kitincluded

YT NTA IV DFE / ADJUSTMENT OF THE GEAR SHIFT TIMING

O I NIAIVIDARKE, BEDLHHTITYIVEIEHTITR>TLLEI L,
For reasons of safety, do not perform adjustments whilethe engineis running!

VIRIAIVUOREDHIC, TYIYDOREEZFRADICTo>TIEI L,
Adjustthe engine before adjusting the gear shift timing.

ﬂ IVIVDFEBNMMRT US, RICVYTRNIAZI VT ORABETHRVWET,
FRIZIVYY, I-RicGhbtET26x12mmF*F vy 7ER (&, ) TYINIAZIVI%ZFARELET,
DAL EVTRTYTDIAZIVITHELRD, BHBETAIVIHNERSBEDET,
ERICEZETIERNS VTNV ITORBER (B, B) 2HWEFIC30°9DEILET,
ETBRICN Y F YT T 2RICIEDET, COEEZRDRUITHR> TLIEE L,

Oncetheengine adjustmentis completed, proceed to the
adjustment of the gear shifttiming. Adjust the gear shift
timing to your engineand thetrack with the2.6 x 12mm
Cap screw. Asyoutightenthe2.6 x 12mm Cap screw,

the shifttimingbecomes slow, and as you unscrew it,

the shifttiming becomes quick. Adjustthetiming by
unscrewingthe 2.6 x 12mm Cap screw by 30°turns
actually while running the car. Match thetiming to

the specific track conditions.

T RNIA IV THNELS BB,
Shifttiming becomes slower.

26mm* vy 7ER%EQ) HT—ICHBETLOLHNS
SEIEREH fc & C BNEEME, (THHAKRRE)
Tighten2.6mm Cap Screw to Collartillthe screw
stops, and unscrew 5turns, then please set
up according to the track condition. NALYF (2mm)

Hex Wrench (2mm) /

X YTRIAIVITRBECRARBRERDEREHEICET. p TRy IVINRELRB,
* Adjustthe shifttiming by both sides of 2.6x12mm Shifttiming becomes quicker.
cap screws equally.

E VINTYTDIAZIVT. TV Y ORBOEHRD ) BORRETY 7 M7y T 2RICHET 2L, ROPERREATEIENTEXT,
Setthetiming so the gears shift up when 80% of total rpom arereached. This type of setting will allow you to make a better
useofyourengine.

ﬂ VIRNIAIVTRABREADIEDAHBE G, YT NIATY VT OBBORRICEZDTEREL TSI W,
If overtightening the 2.6 x 10mm Cap screw, you may damage the shift spring!




Py 281
EXPLODED VIEW

QRN -

@)exiomm 7YY
earing

_ 6x12xdmm 75—

e 26x4mm Y SEX @) 2EIXTUVY c
I F/HScrew 2SpeedSpring [/ N\ | | 1
oo e

@22.6x12mm F v v 7ER (B) 4xa4mm v FER — . .
2.6x3x5.5mm — 12x18mm X7 > J
Cap Screw (Black) SetScrew ~ ('j,‘joﬁar Ball Bearing
******************** 1 8 Q[ 2
(3)2.6x12mm Fv v FEZ () 3x6mm ER @smm0—5— 7N | 2
Cap Screw (Silver) Screw Roller
[Elmmmmy - 1 (e s @[] 2

AN7FJ\—Y SPARE PARTS / #7¥3>/\—Y OPTIONAL PARTS ¢ R IAPANESE MARKET ONLY,

K=V HE
Part Names Description

TE i

| ik
(B3A)

K—V% HE |
i)

Part Names Description

5=\ Wy (DBX/DST) 258 1(16/4277-/GT)
TR111B| Center Bulk Set(DBX/DST) DOOGO@x1 420 i IG113-16| 2nd Gear(16T/Inferno GT) x1 il ke
25 ¥ 7ML=90/1pc) & SN N 7I7 (Bx10x4)4A "
TR157 | 'Swing Shaft (L=90/1pc) @ x1 525 | () |BRGOO| gpieiq Bearing(5x10x4)4Pes x4 1050 | (B
TRW158| DEEVRILT — =IN N 7079 (12x18x4)2.1(96592)
01| 1t Gear Holder @ x1 2623 BRGO08| Shield Bearing(12x18x4) 2Pcs x2 1890
TRW158| A1~ ¥ v T K (2RAE—R) J-IN A 7YY (6x10x3)2A0
.02 | Main Shaft (2-Speed) @ x1 473 BRGO22| g io1d Bearing(6x10x3)2Pcs @x2 1050
TRW158| hv 7yaq v ktv b Q@) x1 gxammty b ! TP#5t A(M3x12/10A)
-03 | CupJointSet (i3 x2  SetScrew 73‘ 2 840 -Sss0iare TP Flat Head Screw(M3x12/10pcs) x10 210
TRW158 | 22t -F #l5" ~(DRX) dxtmm 79 MR . TP {7} £ A(M3x10/10A)
-04 | 2-Speed Holder(DRX) @x1 g soren X1 735 SUUOTP | 1P Bind Screw(M3x10/10pcs) x1o 210
IGW008 | 23t -1 ¥ Tyl (V1-/43T-46T/GT/GT2) ] IV {OK € A(M3x6/T0N)
02 | 2-Speed Gear Set(Shoe Typeld3T-46T/GTIGT | D@ X1 945 1-803006 | Bind Screw(M3x6/10pcs) x10 210
IGW008 | 23 - 77971 3k (1-/GT/GT2) 26xmm 5 ¢ 1777794 7M7-(3x5x8.3mm/2pcs)
-03BL | 2-Speed Clutch Drum(for Shoe Type/GT/GT2) Bx1 F/H Screw 3 945 7402604 Crank Shaft Color(3x5x8.3/2pcs) ®x2 368
IGW008 | 23 - 52-tb (GT/GT2fE) @@ 36mmty 3 | oz IG112-14 | X Y(T4T/4777-/GT/GTW26-14) 735
-04 | 2-Speed Shoe Set (for GT/GT2) @D@)x2  SetScrew 1st Gear(14T/Inferno GT/GTW26-14)
759N W{977-/GT/GTW26) 1 | 28 11 7T/4077-/GT/GTW26-17) e
IGT11 | Clutch Bell(inferno GT/GTW26) ®@ x1 1050 161137 | 9nd Gear(17TAnferno GT/GTW26-17) ks LA 735
o | TEF T(13T/4277-/GT) g | 2F 1(18T/4777-/GT/GTW26-18)
IG112-13 | 454 Gear(13T/Inferno GT) ®x1 738 1611318 2nd Gear(18T/Inferno GT/GTW26-18) 735
1o | 2FF Y(19T/4577-/GT/GTW26-19)
1611319 2nd Gear(19T/Inferno GT/GTW26-19) 735
[x—n—teEoERRERERLT RER—LR—Y -
- ™ - I\=
R2ICR/CERLHEL & 5o www.kyosho.com _ AN RN
RCeR | y T243-0034 )| BEAFEMT 153
XEFHRDOD., FERAFEZEITIHEGLHDFT, @ 1 —F—HAEBEBELE 046-229-4115
*SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. BEVWAbhEIE  AE~2BR@ERAER<) 13:00~19: 00

© Copyright2011 KYOSHO CORPORATION/ & fEMTEr S ey 601111111 PRINTEDINJAPAN



	01TRW158 2スピードトランスミッション P1-P4.ai
	02TRW158 2スピードトランスミッション P1-P4.ai
	03TRW158 2スピードトランスミッション P1-P4.ai
	04TRW158 2スピードトランスミッション P1-P4.ai

